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UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

94202 r.Anuesck, yn. Wmuara, 4
Ten. : (06442) 9-23-14
cbakc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14 A66S T

Fax:(06442) 9-43-47, 3-71-47

fver 1 13 nucros 1
Sheet 1 of sheets 1

3ABOOCKOW CEPTUPUKAT KAUECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

Darta
Date

17.04.04

>
Csuae. 2nbCTBO 0 APUEMOYHbBLIX UCNbITaHUAX

Inspection certificate EN 10204 3.1 B

KoHTpakt Ne 2000-207/1ncT- 3asoackon 3aka3s Ne 3110
026/0109-0y-997 ==
Contract Ne Lot: 1 Manufacturer's production order Ne
3akasuuk: Kopnopauums 'MHaycrpuaneHbin Cotos Jonbacca ' (MCO)ans upmbl” JYPEPKO CA"
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
Konun4ecTeo nucToB: 61
BaroH Ne 65083032 KonuuecTtso nadex: 16
RW-car Ne - Konun4yecTtBo MecT: 16
HaumeHoBaHue ToBapa: PRIME HOT ROLLED ALLOYED CraHpapT:
STEEL PLATES
Description of goods: WITH BORRON CONTENT Standard:
0.0015-0.0030% ASTM A6/AGM
flathess 50% ASTM A6
Mapka ctanu ASTMA36 ASTM A36/A36M
Grade of steel
CocTosHMe NOCTaBKMU: ropsiyekataHHbIN
———- Delivery-condition; - - hot-rolled . _ .__
Ne Homepa Homepa Paawmepbl, Mmm Konnyecteo | Konuuectso | Teopertuuecknii
nosuu. nnaBokK napTum Dimensions, mm nucros nadex BeC,TH
TonwmHa WupuHa OnvHa wr/mect Pack Theoretical
ltem Cast Ne Test Ne Thickness Width Length | Quantity/pcs weight,m.t.
1 1347 3340 9.53 1829 6096 10 2 8,340
5307 3285 12.7 1829 6096 33 9 36,696
2 5307 3286 12.7 1829 6096 18 5 20,016
Total: 61 16 65,052
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Color marking: Lot 1- red strip TN
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Beinnaska : MapTeHoBCKUA cnocob npouasoacTsea. 3asopckoi ceptudukar kadectea Ne * 25225
‘Steelmaking process : open hearth furnaces. Mill's qualitu cextificate Ne ‘
Homep Xunmudeckun coctae, % Chemical composition, %
nnasku C [ mMn] si s | p cr | Ni | cu Al | N | Vv |IMol Ti [As{Nb| B
Cast Ne X100 X 1000 X 100 * X 1000
1347 16 89 22 33 | 10 6 4 6 5 8 <8 |[<20f 5 6 | <8 2,6
5307 15 84 23 22 7 5 3 5 8 8 <8 (<20 & 7 | <8 29
PE3YNbTATbl  UCNbLITAHUNA TEST RESULTS *
VcnbiTaHue Ha pacTaXeHwe v yaapHbi uarnb Tensile and impact test
Paamepel 1=()  OHeprus ynapa KU
obpasuya Or6op ob6pasua Tem- | Mpe- | MNpe- | OtHoc. | Cyxe- Impact energy
nepa- | pen nen Hue |2=(j/sm YpapHas Baskocte KCU | Warub
Ne D.m. of Specimen Typa yanu- 2 Impact strength
napTim specimen Teky- | npou- | HeHue BonokHucTas
ucnel- | vecTy | HocTy 3=(%) cocrasnawwan
Tonwwu-| wwpu-| Mecto,|{ Han- |Mono-| TaHuiA Fibrous appearance
Ha Ha pasne | xeHue Yield | Ten- | Elon- | Re- [4= Teepaocte
- . . Hardness
Hue Test | point, sile gation | duc-
o tion
test. .. tmck- width,] Loca | Direc| Posi | tem- stre- Bend
st o neSs -| mm tion | tion | tion pera- ngth of .
AR mm § ture | Reh | Rm, | Lo=200]areaZ
7] N Co | N/mm2|N/mm2 % % 3HaveHus Values
‘ 1 2 3 | 2n
3285-1 12.7 | 40 T +20 | 282 | 450 24.0
3285-2 12.7 | 40 T +20 | 286 | 460 245
3286-1 | 1271 40 T +20 1 282 | 454 | 27.0
3286-2 12.7 | 40 T +20 | 281 447 28.0
3340-1 953} 40 T +20 | 353 | 431 27.0
3340-2 9.53 1 40 T +20 | 354 | 433 28.0
Mapkupoeka:  mapka ctanu, pasmepbi(Mm), Ne nnasku MEXICO,10271,T0B 3Hak 3as04a,caenaHo B YkpavHe
Marking: grade of steel, dimensions(mm), cast Ne MEXICO,10271,mark of the works.made in Ukraine
Knenmoska: Ne nnasku, Ne napTum, Mapka cranu, ToB. aHak kombunata, 10271 k _kneimo
Hard stamp: cast Ne testNe, grade of steel, mark of the wer 8271 k_stamp
UseTHan floT 1-kpacHasa nonoca Y ' :5




